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- Characteristics of Quenched and-Tem-
pered 100kg/mm?® Ultra-High Strength
- Steel.
(Study on ultra-high strength steel—1)
Dr. Katao Mivano and Ywuzuru Suinpo.
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Chemical composition of tested steels.

Chemical composition (%)
Mark ' -
: C Si Mn P S Ni Cr Cu Mo A B Sol Al N
A 012 | 0°27 | 0°76 |0°016 [0°014 | 0°80 | 0°40 029 041 — — 0+038 | 00072
B 0°12 | 0°28 | 0°85 {0°016 |0°010 | 081 | 0°43 0°31 041 — — 0023 | 0°0078
C- 012 0°27 | 0°74 |0°015 {0°018 | 0*86 | 0*42 0°30 041 0°0% 0°003 0041 | 0°0069
D Q121 0°28| 0*73 [0°017 |0°018 {.0*90 | 0*40 027 0*39 0°08 0°003 0°023 | 0°0078
E 0*15 | 0°31 | 0*95 [0°013 |0°011 | 0*80 | 0°48 014 047 0°07 — 0°028 | 00098
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Table 2. Mechanical properties of steel E.
. . . N Tensile test
Mark Thickness | Tempering Direction | Bend test
(mm) treatment Y.P. T.S. [gGL=50mm (R)
(kg /mm?) (kg /mm?) (%)
‘ o Long 1006 103+7 22°2 Good ...
12 640°C X1hr | p o0 102+ 1 104°3 197 po (1°5t)
Long 1047 1064 26°1 v o
] 1 0
E 25 630°C X1t/shr) p o 1047 1060 235 v (2°0)
Long 100°5 1019 33°0 4
2 o} .
35 630°C X2hr | 1 T 1033 105°2 - 28°4 r (200t)
Table 3. Test results 6f steel E on NRL drop weight test
Thickness (mm) 12 25
Specimen size (mm) 12X 52X 130 25X 88X 370

Electrode Murex-Hardex-N (4mm §)
Span (mm) 101 : 304
Deflection stop (mm)

1+9 _, v 7°6

Drop energy

27kg X2°13m

107kg X3°80m
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Effects of Artificial Defects, Lamina—
tion, on the Fatigue Properties for
High Strength Steel Plate.
(Studies of defects with steel plate— 1)
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: and Hikojiro YOKOTA.
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